TUV Rheinland Nederland B.V.

Return address: P.O. box 337, 7500 AH Enschede, The Netherlands

Forbo Flooring Coral N.V.,
Att.: Mr. R. Koomen
P.O.Box 17

1560 AA

KROMMENIE

The Netherlands

Report

Project number : 89201754
Report number : 89201754.01br

Received:
A sample, entrance flooring system, marked as: “Nuway Connect — Textile inserts”
TUV sample reference: MT12-35542.01.

Request:

Classification of burning behaviour according to EN 13501-1:2007.

Without performing the follow test: ignitability (direct impingement of flame)
according to EN ISO 11925-2, minimum class is Efl.

Test method:
Reaction to fire (radiant panel) : ENISO 9239-1:2010.

Results:
See page two.

Appendix:
See page four up to and including ten.
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TUV Rheinland Nederland B.V.
The Netherlands

Postal address:
P.O. Box 337
7500 AH Enschede

Parking and delivery:
Josink Esweg 10
7545 PN Enschede

www.tuv.com/nl

T +31 88 888 7888
F +31 88 888 7859

Jan.brinks@nl.tuv.com
lise.pierik@nl.tuv.com

Date
14" of May, 2012

Project number
89201754

Report number
89201754.01br

Phone number client
+31 75627 3273

Fax number client
+31 75 627 3274

Article
Nuway Connect — Textile insert

Appendix
| : Flooring Radiant Panel Single
Specimen Report — 8 pages

TRN applies General Terms & Conditions
which are filed at the office of the Clerk for
civil affairs at the Court in Zutphen {the
Netherlands) under number 35/2010,

dated November 17th 2010.
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Date
TEST RESULTS 14" of May, 2012
» Radiant Panel test ISO 9239-1:2010 Project number
5 89201754
Date of testing : 07 and 08-05-2012
Conditioning time, climate : Tdays,23+£2°Cand 50+5% Report number
Description of substrate : Fibre cement board, 8+2 mm ,1800+200 kg/m’ 89201754.01br
conforming to EN 13238. .

5 Article
Sampling procedure : By contractor. Nuway Gonnact - Textile insert
Description of cleaning used : None.

Fixing method : Loose laid. Page
Sample ID of | Test Flame CRF Peak light Smoke |10
client specimen, spread attenuation | production
orientation (cm) (kW/m?) (%) (%.min)

4730 CMD-D ¥, L 6.0 >10.9 41.5 161
4730 MD A *2.1 21.0 9.4 452 290
4730 MD C *3,1 22.0 9.2 38.1 267
4730 MD B *4.1 23.0 8.9 39.6 292

Mean 22.0 9.2 41.0 283

Remarks: no flashing, transitory- or sustained flaming,
* specimen extinguished naturally

CONCLUSION
According to EN 13501-1:2007 the tested sample of the aforementioned quality,

entrance flooring system, Nuway Connect with textile insert meets the requirements
of Class By - s1.

Statements:

The test results only relate to the behaviour of the test specimens of the examined
product under the particular conditions of the test in laboratory conditions; they are not
intended to be the sole criterion for assessing the potential fire hazard of the product in
use. The method might not be suitable if the product is exposed to much larger flames
or heat radiant sources.

The validity of this report will expire five years after its issue or directly after
alterations or modifications of the examined product (combination)(s) and/or the
criteria. This report shall not be reproduced, except in full, without the written
approval of the testing laboratory.

Author: Review:
Mrs. L. ie/l'{ _ Mr. H. Fokkenrood
Fa

All rig?}ls feg';wed

No part of this report may be reproduced, provided to and or examined by third parties, and'or published by print, photoprint, microfilm, in
electronic form or any other means without the explicit previous written consent of TUV Rheinland Nederland B.V.

In case this report was drafted within the context of an assignment tc TUV Rheinland Nederland B.V., the rights and obligations of
contracting parties are subject to the General Terms & Conditions for Advisery, Research and Certification assignments 1o TUV Rheinland
Nederland B.V. and or the relevant agreement concluded between the contracting parties.

€ 2010 TUV Rheinland Nederland B.V.



APPENDIX I: Flooring Radiant Panel Single Specimen Report
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Flooring Radiant Panel Single Specimen Report

Standard ¢ EN ISO 9239-1:2002

Lahoratory : TUV Rheinland Nederland B.V.

Sponsor : Forbe CORAL - 89201754 - Nuway Conneel with lexlile
insert - ipk

Dale of lest :May 07 2012

Specimen description

: MTI2-35542.01

Test name : Across #1
File nume : DAFRPFILESY 2050015.CSV
Tust number in series 04

Flux calibration file name

Thickness (mm)
Density (kg/m')

Test duration

: CHFRPSOFTMCALIB\FLX 12006.CSV

: 14 minutes 52 seconds (892 8)

Substrate usvd? :Yes

Substrale : Calcium silicate

Fixing method : none

Conditioned? tYes

Condilioning temp. (°C) 123

Conditioning RH (%) 150

Test Results

Time (o ignition : 2 minutes 02 seconds (122 5)
Time to Aameoul : 14 minutes 49 seconds (889 s)
Extenl of burning (mm) 0

Critical flux «t extinguishment (kW/m-) 12= 109

HF- 10 (kW/m?) 1>= 109

HI-20 (kWim?) =109

HE-30 (kW) =109

Flame spread at 10 minutes (mm) 30

Flame spread al 20 minutes (mm) 2=l

Flame spreud 2t 30 minutes (mm) |

Peak light attenuation (%) (4151

Time 1o peak light attenuation 1 6 minules 56 seconds (416 8)
Totul integraled smuke (72.min) 2 160.65

Potential classilication : AZ(Ay/B(Y

Smoke production classification :sl

These tesulis relute oniy to the hehuvivar of the specinens of the pmdeet under the purticular sonditions ul the tese: they
arg sl imrided 6 be the sele eriterion for ussessing the paeeniial fire hazard of the product i use,
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APPENDIX I: Flooring Radiant Panel Single Specimen Report
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Repant prowlodal wah b Fire Testing Techmohagy FRPSai soliware gy |

Flooring Radiant Panel Single Specimen Report

Standard
Labuoratory
Sponsor
insert - ipk
Dale of 1esl

Specimen deseription
Test name
File name
Test number in series

Ilux calibration lile nume

Thickness (mm)
Density (kg'm*)

Test duralion

Substrale used?
Substrate

Fixing method
Conditioned?
Conditioning temp. (°C)
Conditioning RIL (%)

Test Resolts
Time 1o ignition
Time 10 flameout

: EN IS0 9239-1:2002
: TUV Rheinland Nederland B.V.
: Forbo CORAL - 89201754 - Nuway Connect with testile

:May 07 2012

: MT12-35542.01

: Prod #1

: DAFRPFILES, 1 2050016.CSV
4

: GFRPSOFTYCALIBYFLX12006.C8V

: 21 minutes 10 seconds (1270 )
:Yes

: Calcium silicate

: none

: Yes

:23

:5U

: 2 minutes 03 seconds (123 §)
: 21 minutes O8 scconds (12648 5)

Extent ol burning (mm) 1210
Crilical flux ut extinguishment (kW/m-) £937
HF-10 (kW/m?) : 10,75
HF-20) (kW/m?) :9.37

HI-30 (kW) =109
Flamu spread at LU minules (mm) 110

Flamu spread al 2{) minules (mm) 2210

Flame spread at 30 minules (mm) z-1

Peak light attenuation (%) :45.22
Time o peak light attenualion : 12 minutes O seconds (721 5)
Total integrated smoke ($e.min) : 289.68
Potential classification : A2(M)/B()
Smoke production classification 151

Thene results reliate unty e the belavraur al the specimens ol the prouct vader the pasticula vonditions af e il they
are tat anteadid o be the sole crterivn lor isswessing the potestial Tie huzard of the prodoct in tse.
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Repr produced with the Fire Testing Technelngy FRPSnM sofiware
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. i A A . Date
APPENDIX I: Flooring Radiant Panel Single Specimen Report 14" of May, 2012

Project number

89201754
Ropor prishiced wth b Fare Testing Techmodopy FRESaH solisane e 1 Report number
89201754.01br
Flooring Radiant Panel Single Specimen Report Article

Nuway Connect — Textile insert

Stundurd : EN 150 9239-1:2002 Page

Luboratory : TUV Rheinland Nederland B.V. 7/10

Sponsor : Forbo CORAL - 89201754 - Nuway Connect with textile

insert - ipk

Dale of lest : May 072012

Specimen description : MT12-35542.01

Test name : Prod #2

File name : DAFRPFILESA12050017.C8V

Test number in series -4

Flux calibration file name  : CFRPSOFTNCALIBYFLX 12006.CSV

Thickness (mm)
Density (kg/m*)

Test duration : 24 minutes 12 seconds (1452 §)
Substrate used? :Yes

Substrate : Calcium silicate

Fixing method : nune

Conditioned? tYes

Conditioning lemp. (°C) : 23

Conditioning RH (%¢) : 50

Test Results

Time Lo ignilion : 2 minutes 15 seconds (135 8)
Time 1o flameout : 24 minutes 04 seconds (1444 %)
Extent of burning (mm) 1220

Critical flux al exlinguishment (KW/m?) :9.15

HF- 10 (kW/m?) :10.75

HF-20 (kW/m?) 1915

LI-30 (kWm?) = 109

Flame spread at 10 minutes (mm) : 110

Flame spread ut 20 minutes (mm} £3220

Flame spread ut 30 minutes (mm) cel

Peak light attenvation (%) :38.12

Time to peak light attenuvation : 10 minutes 38 seconds (638 s)
Total integrated smoke (% .min) 1 267.34

Potential classification : A2(f)/B(f)

Smoke production classification HE |

These results el only lo the behiviour ol the speciaens of the product under the pasticutar conditinms i e Les: ey

are ot ntendad 1© be e sole ctitction For uxseasmg the potential fire bz ol the product m us.



APPENDIX I: Flooring Radiant Panel Single Specimen Report

Reprnl produced witl il Pree Testing Lechealogy FRESOL soltwane
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These resulls relate only (0 the belassoar of the specimens ol the prduact wunder the paricular conditions o the lese they
are nol tended fo b the sule erlerion nr assessing the potential lire hivzard of the product in use.
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Eportpreduced stk the P Testing Fechnnlngy FRISOL soligare

Flooring Radiant Panel Single Specimen Report

Standurd
Luboratory
Sponsor
Date of test

Specimen description
Test pame
File name
Tuest number in series

Flux calibration file name

Thickness (mm)
Density (kg/m?y

Test duration

Subsirate used?
Substrale

Fixing method
Conditioned?
Conditioning temp. (“C)
Conditivning RH ()

Test Results

Time Lo ignition
Time Lo Mameout
Extent of burning (mm)

Critical lMux ut extinguishment (KW/m?)

HE-10 (kWim®)
HE-20 (kWim?)
HF-30 (kWim?)

: ENISO 9239-1:2002

: TUV Rheinland Nedertand B.V.

: Forbu CORAI - Nuway + Textile insert - 84201754 - ipk
: May U5 2012

: MT12-35542.01

: Prod #3

: DAFRPFILES 20501 E.CSV
4

: CHFRPSOFNCALIBYULX12006.C8V

: 21 minutes 41 seconds (1301 5)
Yes

: Culeium silicule

cnone

:Yes

=23

250

: 2minutes L7 seconds (137 8)

1 21 minutes 39 seconds (1299 s)
2 230

893

= 109

:8.93

1= 109

Flame spread at 10 minutes (mm)
Flamu spread at 20 minutes (mm)
Flamue spread al 30 minutes (mmy)
Peak light altenuation (%7}

Time to peak light ullenuation
Total integrated smoke (72.min)
Potential classification

Smoke production classification

100

$ 230

-1

13957
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L 292,18

: A2(f)/B(f)

H |

These resulls relate only 1o the behaviour of the specimens of the product under the particelor conditions of the et ey
are ol wfended we by tie sole eriterion for assgssing tie potential ire Bizord o1 the produst i pse
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Repont proddutiad wth the Fare Testmp Techinedegs | BPSs wiltagre
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Comments
Specimen extinguished naturally.
These results relute only lo the behas sour ol the specimens ol the prodest ender the particulan sondioms o1 il st they

are Al antended t be the sole eriterion lor assassing the potental tiee hazard of the product i use.,



